
Department of Environmental Quality 
Western Region Salem Office 

4026 Fairview Industrial Dr SE 
Salem, OR  97302 

(503) 378-8240 
FAX (503) 373-7944 

TTY 711 

         
 
 
 
 
 
May 16, 2024 
 
Mark Denning 
City of Coquille 
851 N. Central Blvd. 
Coquille, OR 97423-1253 
 
Re: NPDES permit Applicant Review Period  

Comments Due: May 31, 2024, 5 p.m. 
 File no. 20015 
 Permit no. 3885 
 Facility: Coquille STP, 300 Hwy 42 West, Coquille 
 Coos County 
 
Enclosed please find the applicant review drafts for your proposed National Pollutant Discharge Elimination 
System permit including a copy of the public notice, permit, and fact sheet. Please review these documents 
and submit your comments to: 
[...]
daily discharges over a calendar week, calculated as the sum of all daily discharges measured during a 
calendar week divided by the number of daily discharges measured during that week. 

E15. Daily discharge as defined at 40 CFR § 122.2 means the discharge of a pollutant measured during a 
calendar day or any 24-hour period that reasonably represents the calendar day for purposes of sampling. 
For pollutants with limitations expressed in units of mass, the daily discharge must be calculated as the 
total mass of the pollutant discharged over the day. For pollutants with limitations expressed in other units 
of measurement, the daily discharge must be calculated as the average measurement of the pollutant over 
the day.  

E16. 24-hour composite sample means a sample formed by collecting and mixing discrete samples taken 
periodically and based on time or flow.  

E17. Grab sample means an individual discrete sample collected over a period of time not to exceed 15 minutes. 
E18. Quarter means January through March, April through June, July through September, or October through 

December. 
E19. Month means calendar month.  
E20. Week means a calendar week of Sunday through Saturday. 
E21. POTW means a publicly-owned treatment works. 
 



 

v06/03/2021 Page 1 of 33 

National Pollutant Discharge Elimination System 
Permit Renewal Fact Sheet 

City of Coquille 
 
 
 

 
 
Permittee  City of Coquille  

Coquille STP  
300 West Main Street 
Coquille, OR 97423 

Existing Permit Information File Number: 20015 
Permit Number: 3885 
EPA Reference Number: OR0026247 
Category: Domestic 
Class: Minor 
Expiration Date: 12/31/2008  

Permittee Contact Raymond Doan 
Plant Operator 
541-396-4286 
300 West Main 
Coquille, OR 97423 

Receiving Water Information Water Body Name: Coquille River 
River Mile: 23.9 
Assessment Unit ID: OR_SR_1710030505_02_104992 
Sub Basin Name: Coquille 
Basin Name: South Coast 

Proposed Action Permit Renewal 
Application Number: 972528 
Date Application Received: 8/22/2008 

Permit Writer Phil Sprague 
541-686-7998  
Date Prepared: (final date prior to PN) 

 



 

v06/03/2021 p. 2 of 33 

NPDES Permit Renewal Fact Sheet 
City of Coquille 

 
 

Table of Contents 
1. Introduction .............................................................................................................. 4 
2. Facility Description .................................................................................................. 5 

2.1 Wastewater Facility ......................................................................................................... 5 
2.2 Compliance History ......................................................................................................... 9 
2.3 Stormwater ....................................................................................................................... 9 
2.4 Industrial Pretreatment ..................................................................................................... 9 
2.5 Wastewater Classification ................................................................................................ 9 

3. Schedule A: Effluent Limit Development ............................................................... 9 
3.1 Existing Effluent Limits ................................................................................................. 10 
3.2 Technology-Based Effluent Limit Development ........................................................... 11 
3.3 Water Quality-Based Effluent Limit Development ....................................................... 15 
3.4 Limits in Proposed Permit ............................................................................................. 26 
3.5 Antibacksliding .............................................................................................................. 29 
3.6 Antidegradation.............................................................................................................. 29 
3.7 Groundwater .................................................................................................................. 30 

4. Schedule A: Other Limitations.............................................................................. 30 
4.1 Mixing Zone................................................................................................................... 30 
4.2 Chlorine Usage............................................................................................................... 30 

5. Schedule B: Monitoring and Reporting Requirements ....................................... 30 
6. Schedule C: Compliance Schedule ...................................................................... 31 
7. Schedule D: Special Conditions ........................................................................... 31 

7.1 Inflow and Infiltration .................................................................................................... 31 
7.2 Mixing Zone Study ........................................................................................................ 31 
7.3 Emergency Response and Public Notification Plan....................................................... 31 
7.4 Exempt Wastewater Reuse at the Treatment System .................................................... 31 
7.5 Wastewater Solids Annual Report ................................................................................. 31 
7.6 Wastewater Solids Transfers.......................................................................................... 32 
7.7 Hauled Waste Control Plan ............................................................................................ 32 
7.8 Hauled Waste Annual Report ........................................................................................ 32 
7.9 Operator Certification .................................................................................................... 32 
7.10 Industrial User Survey ................................................................................................... 32 
7.11 Outfall Inspection........................................................................................................... 32 

8. Schedule F: NPDES General Conditions ............................................................. 32 



 

v06/03/2021 p. 3 of 33 

9. Next Steps .............................................................................................................. 33 
 
 

List of Tables 
Table 2-1: List of Outfalls............................................................................................................... 9 
Table 3-1: Comparison of TBELs for Federal Secondary Treatment Standards and Oregon Basin-
Specific Design Criteria ................................................................................................................ 11 
Table 3-2: Design Flows and Concentrations Limits ................................................................... 13 
Table 3-3: Technology Based Effluent Limits.............................................................................. 13 
Table 3-4: WQ-Limited and TMDL Parameters .......................................................................... 16 
Table 3-5: pH Reasonable Potential Analysis .............................................................................. 20 
Table 3-6: Temperature Criteria Information ............................................................................... 21 
Table 3-7: Temperature Criteria Effluent Limits .......................................................................... 22 
Table 3-8: Thermal Plume Effluent Limits ................................................................................... 23 
Table 3-9: Proposed E. coli Limits ............................................................................................... 24 
Table 3-10: Ammonia Analysis Information - Year-Round ......................................................... 25 
Table 3-11: Applicable Non-Temperature WLAs ........................................................................ 26 
Table 3-12: Proposed CBOD5, TSS, Phosphorus, Nitrogen, and Ammonia Limits ..................... 28 
 
 

List of Figures 
Figure 2-1: Aerial view of facility and outfall location. ................................................................. 6 
Figure 2-2: Process Flow Diagram ................................................................................................. 7 
Figure 2-3: Hydraulic Profile .......................................................................................................... 8 
 
 



 

v06/03/2021 p. 4 of 33 

NPDES Permit Renewal Fact Sheet 
City of Coquille 

 

1. Introduction 
As Oregon Administrative Rule 340-045-0035 requires, this fact sheet describes the basis and 
methodology DEQ used to develop the permit. The permit is divided into the following sections: 

Schedule A – Waste discharge limitations 
Schedule B – Minimum monitoring and report requirements 
Schedule C – Compliance conditions and schedules 
Schedule D – Special conditions 
Schedule E – Pretreatment conditions (Not applicable) 
Schedule F – General conditions 

A summary of the major changes to the permit are listed below: 
• Schedule A: 
 Changed limits for Carbonaceous Biochemical Oxygen Demand, Total Suspended 

Solids, Ammonia as Nitrogen, Total Nitrogen, Total Phosphorous, and Excess 
Thermal Load, based on the 2022 Total Maximum Daily Load. 

• Schedule B: 
 Removed chlorine reporting requirements and added UV disinfection system 

reporting requirements. 
 Added Total Dissolved Solids, alkalinity, and total nitrogen reporting requirements. 
 Removed Whole Effluent Toxicity testing requirements. 
 Added stream monitoring requirements. 
 Removed Biosolids Management requirements. 

• Schedule C: 
 Removed Schedule C requirements. 

• Schedule D: 
 Removed Whole Effluent Toxicity testing requirements. 
 Replaced an Inflow and Infiltration condition with an Inflow Removal Program 

condition. 
 Added a Mixing Zone study condition. 
 Added an Emergency Response and Public Notification Plan condition. 
 Added an Exempt Wastewater Reuse at the Treatment System condition. 
 Added a Wastewater Solids Annual Report condition. 
 Added a Wastewater Solids Transfers condition. 
 Added a Hauled Waste Control Plan condition. 
 Added a Hauled Waste Annual Report condition. 
 Added an Industrial User Survey condition. 
 Added an Outfall Inspection condition. 



 

v06/03/2021 p. 5 of 33 

2. Facility Description 
2.1 Wastewater Facility 
The City of Coquille originally constructed the STP and collection system in 1953. The 
wastewater treatment processes included large debris and grit removal, activated sludge 
digestion, secondary clarification, and chlorine disinfection. The sludge treatment processes 
included aerobic sludge digestion and sludge separation and stabilization. The city upgraded the 
original plant in 1971. The city replaced the original plant in 2012 with a new treatment facility. 
The city upgraded the original influent pump station and incorporated it into the new facility, 
along with some of the existing tanks. 
 
The new treatment facility is an extended aeration activated sludge Sequencing Batch Reactor 
(SBR), with a Trojan UV-3000 disinfection system. The new facilities include an influent pump 
station, headworks, SBR tanks, equalization basin, UV disinfection system, aerobic sludge 
digester, and sludge storage tanks. Facility personnel put the SBR into service on Dec. 13, 2012. 
The facility has an average dry weather design flow (ADWDF) of 0.53 million gallons per day 
(MGD). 
 
In 2023, the permittee produced approximately 885,000 gallons of aerobically digested 
wastewater solids for disposal. The city uses three tanks for sludge storage including Sludge 
Storage Tank No. 1 (213,000 gallons), Sludge Storage Tank No. 2 (108,000 gallons), and Sludge 
Storage Tank No. 3 (72,000 gallons). The permittee disposes wastewater solids at Heard Farms 
in Wilbur, Oregon and the Beaver Hill Transfer Station. 
 
Besides gravity, the city’s collection system uses two pump stations to collect and convey raw 
sewage to the treatment facility. The city has expanded and improved different sections of the 
system throughout the years. 
 
Figure 2-1 below is an aerial view showing the plant and outfall locations. Figure 2-2 below is a 
process flow diagram for the facility. Figure 2-3 below is the facility’s hydraulic profile. 
 



 

v06/03/2021 p. 6 of 33 

 
Figure 2-1: Aerial view of facility and outfall location. 



 

v06/03/2021 p. 7 of 33 

 
Figure 2-2: Process Flow Diagram 

 



 

v06/03/2021 p. 8 of 33 

 
Figure 2-3: Hydraulic Profile 

 



 

v06/03/2021 p. 9 of 33 

Table 2-1: List of Outfalls 

Outfall Number Type of Waste Lat/Long Design Flow1 

(mgd) 
Existing Flow2 

(mgd) 
001 Domestic 43.173721 /  

-124.193031 
0.53 1.287 

1. Design Flow = average dry weather design flow. 
2. Existing Flow = existing average monthly wet weather flow 

(Nov. – Apr., period of record: Jan. 2019 – Apr. 2021). 

2.2 Compliance History 
During the current permit cycle DEQ has issued the following enforcement actions against the 
city: 
 

Date Violation Description 
11/19/2012 Civil penalty assessment Raw sewage discharged into river. 
07/06/2018 Pre-enforcement notice Discharge limits violation. 
11/26/2019 Pre-enforcement notice Discharge limits violation. 
06/23/2021 Pre-enforcement notice Discharge limits violation. 

2.3 Stormwater 
This permit does not address stormwater. General NPDES permits for stormwater are not 
required for facilities with a design flow of less than 1 MGD. 

2.4 Industrial Pretreatment 
The permittee does not have a DEQ-approved industrial pretreatment program. Based on current 
information, the city does not need an industrial pretreatment program. Schedule D of the 
proposed permit requires the permittee to perform an industrial user survey. 

2.5 Wastewater Classification 
OAR 340-049 requires all permitted municipal wastewater collection and treatment facilities 
receive a classification based on the size and complexity of the systems. DEQ evaluated the 
classifications for the treatment and collection system, which are publicly available at: 
https://www.deq.state.or.us/wq/opcert/Docs/OpcertReport.pdf. 

3. Schedule A: Effluent Limit Development 
Effluent limits serve as the primary mechanism in NPDES permits for controlling discharges of 
pollutants to receiving waters. Effluent limitations can be based on either the technology 
available to control the pollutants or limits that are protecting the water quality standards for the 
receiving water. DEQ refers to these two types of permit limits as technology-based effluent 
limitations (TBELs), and water quality-based effluent limits (WQBELs) respectively. When a 



 

v06/03/2021 p. 10 of 33 

TBEL is not restrictive enough to protect the receiving stream, DEQ must include a WQBEL in 
the permit. 

3.1 Existing Effluent Limits 
The tables below show existing permit limits. 
 

a. CBOD5, and TSS 
i. May 1 – October 31: During this time period the permittee must comply with the 

limits in the following table: 
 

Parameter 

Average Effluent 
Concentrations, 

mg/L 
Monthly 
Average 
lbs/day 

Weekly 
Average 
lbs/day 

Daily 
Maximum 

lbs Monthl
y Weekly 

CBOD5  10 15 55 83 110 
TSS 10 15 55 83 110 

The summer mass load limits for the facility are based on the Total Maximum Daily Load 
(TMDL) waste load allocation for design conditions to assure future growth and development of 
the facility. The TMDL used a projected design flow for the facility of 0.66 MGD. 
 

ii. November 1 – April 30: During this time period the permittee must comply with 
the limits in the following table: 

 

Parameter 

Average Effluent 
Concentrations, 

mg/L 
Monthly 
Average 
lbs/day 

Weekly 
Average 
lbs/day 

Daily 
Maximum 

Lbs Monthl
y Weekly 

CBOD5  25 40 210 310 420 